
 

 

 

 

 
  

  

CCEENNTTRRAALL  KKIITTSSAAPP  CCOOUUNNTTYY  
WWAASSTTEEWWAATTEERR  FFAACCIILLIITTYY  PPLLAANN  AADDDDEENNDDUUMM  

  

PPrreeppaarreedd  ffoorr  

KKiittssaapp  CCoouunnttyy  DDeeppaarrttmmeenntt  ooff  PPuubblliicc  wwoorrkkss  

  
MMaayy  22001133  

 

 

 

 

 

 

 

 

Prepared by: 

 





i 

T A B L E  O F  C O N T E N T S  
 
CHAPTER 1: INTRODUCTION 

1.1 Purpose of Addendum .............................................................................................. 1-1 

1.2 Overview of Addendum Contents .............................................................................. 1-1 

1.3 Environmental Review and Adoption of the Capital Improvement Program ............... 1-2 
[...]
pumping capacity increases to accommodate increased flows due to population growth. All of the lift stations 
are located adjacent to surface waters so the lift station improvements will mitigate the potential for 
overflows. These lift stations also have aging pumps and control systems that should be replaced during the 
planning period. The total project cost for the eleven lift stations is about $24.7 million, with the largest 
projects being LS-12 in the Silverdale UGA and LS-34 in Central Kitsap UGA (Table 9-3). 

 
Table 9-3. Summary of Existing Lift Station Improvements for 2019-2025 

 Lift station Ex. firm capacity 
(gpm) 

2025 future flow 
(gpm) 

Project costs 
 (2010$) 

Year to begin upgrade 
project 

 10 270 300 $2,340,000 2019 

 12 850 1,400  3,760,000 2019 

 21 240 440  2,340,000 2019 

 22 450 800  2,340,000 2019 

 32 165 250  2,340,000 2019 

 33 90 95  1,060,000 2019 

 34 900 1,300  3,760,000 2019 

 36 150 155  1,060,000 2019 

 62 50 80  1,060,000 2019 

 
65 300 800  2,340,000 2019 

69 160 230  2,340,000 2019 

 
Total Existing 

Lift Station 
Projects 

  $24,740,000  

Twelve pipeline projects have also been identified to address existing and future surcharging and scouring 
issues with a total project cost of nearly $43 million. Nine of the projects are shown in Table 9-4 as required 
to address existing surcharging and scouring problems. Although the magnitude of these problems is 
currently less than those identified for the 6-year CIP projects, O&M issues will worsen with time as flows 
increase. The timing for implementation of several pipeline projects is linked to upstream lift station 
improvements; that is, when a lift station capacity is increased, the downstream force main and gravity sewers 
must be increased in size to accommodate the higher pumped flows. Three additional projects are identified 
to correct future problems of surcharging and high scouring velocities in the pipes as flows increase due to 
population growth. 



9-5 
 

Table 9-4. Summary of Existing Collection System Pipeline Projects for 2018-2025 

Service Area Project name  Project cost 
(2010$) Implementation date 

Silverdale Washington Ave. Pipe Replacement  $1,000,000 2019 

Silverdale Silverdale Way to LS-1 Pipe Replacement   3,750,000 2019  

Silverdale Levin Rd. NW Pipe Replacement   1,700,000 2019  

Silverdale Provost Rd. Pipe Replacement    3,100,000 2019 

Silverdale LS-4 Force Main Replacement    6,700,000 2019  

Silverdale Fredrickson Rd. NW Pipe Replacement   1,100,000 2019 

Silverdale Upper Anderson Hill Rd Pipe Replacement   1,510,000 2019  

Silverdale  LS-22 Force Main Replacement      600,000 2019  

Poulsbo Lemolo Peninsula Pipe Replacement   7,900,000                 2019 

Central Kitsap No. Old Military Rd. Pipe Replacement   7,710,000 2019 

Central Kitsap LS-65 Force Main Replacement  3,500,000 2019 

Central Kitsap LS-69 Force Main and Gravity Sewer Replacement   2,100,000 2020  

Central Kitsap LS-18 Conveyance System Improvements   1,310,000 2017 

Central Kitsap LS-32 Force Main Replacement      600,000 2020 

Central Kitsap LS-36 Force Main Replacement      400,000 2017 

Total Existing Conveyance System - Future Projects $42,980,000  

9.2.2.2  Future Collection and Conveyance Systems 

Future collection and conveyance systems are required to serve the areas currently not served by the existing 
sewer system within the UGAs (Figure 9-3 and 9-4). These areas would be served by a series of local lift 
stations, smaller force mains, and gravity pipes that would connect to the existing Kitsap County system. A 
summary of these future lift station and future pipeline projects is shown in Table 9-5.  This information is 
taken from Tables 7-3 and 7-4, respectively.  
 

Table 9-5. Summary of Future Sewer Systems Project Costs (2010$) 
Future collection system facility Total project cost 

Lift stations $31,350,000 

Gravity sewers and force mains  80,100,000 

Total project cost $111,450,000 



9-6 
 

9.2.2.3  Summary of Collection and Conveyance System 2013-2025 CIP 

The total cost for collection and conveyance system improvements for 2013-2025 is more than $219 million 
(Table 9-6).  
 

Table 9-6. Summary of Collection and Conveyance System 20-Year CIP 

Project Category 6-Year CIP 
(2010$) 

2019-2025 CIP 
(2010$)  

Existing lift stations $24,320,000 $24,740,000  

Existing conveyance piping  16,020,000   42,980,000  

Future lift stations -  31,350,000  

Future piping -  80,100,000  

Subtotal $40,340,000 $179,170,000  

Grand total  $219,510,000  

9.3 CKWWTP Improvements 
The following section presents recommendations for the 6-year CIP and 2019-2025 CIP for the CKWWTP 
improvements. 

9.3.1 6-Year CIP for CKWWTP 

The following improvements are recommended for the 6-year CIP at the CKWWTP and are divided into two 
general categories based on the project’s primary drivers: (1) need for additional treatment capacity, and (2) 
enhanced functionality for resource reclamation:  
 additional treatment capacity: 

• primary sedimentation tanks 
• secondary clarifiers 
• gravity belt thickener  
• plant water system upgrade 

 resource reclamation and reuse:   
• reclaimed water production 
• aeration basin addition/modifications (nitrogen removal) 
• blower replacement with high-efficiency blowers 
• aeration diffuser upgrade 
• digester gas cogeneration system. 

The following sections provide a brief description of each of these improvements. Additional information on 
these improvements is provided in Chapter 8.  

9.3.1.1  Primary Sedimentation Tanks 

The existing primary sedimentation tanks are projected to reach their maximum month flow design capacity 
of 6.3 mgd in 2016.  New primary sedimentation tanks will be required by then to provide treatment for 
higher flows.  However, because two new aeration basins (basins 5 and 6) will be constructed to provide TN 



9-7 
 

removal for water reclamation, the existing primary sedimentation tanks will need to be demolished to 
provide the space for these aeration basins. Therefore, new primary sedimentation tanks will need to be 
constructed at that time. Three new tanks will be built adjacent to the new headworks. The settled primary 
sludge will continue to be pumped to the existing gravity thickeners.  

9.3.1.2  Secondary Clarifier 

The existing secondary clarifiers are projected to reach their maximum month flow design capacity of 7.3 
mgd in 2020. One new secondary clarifier will be required to meet the peak hydraulic and solids loading 
requirements associated with the projected 2025 plant flows and loadings. Design of the new secondary 
clarifier will occur in the 6-year CIP. 

9.3.1.3  Gravity Belt Thickener 

The CKWWTP is approaching the hydraulic retention time (HRT) capacity in the existing digestion system to 
meet Class B biosolids production requirements. The minimum HRT criterion for mesophilic anaerobic 
digestion is 15 days. The CKWWTP currently operates two gravity thickeners, which co-thicken primary 
sludge, secondary sludge, and hauled septage and sludges from Kingston, Manchester, and Suquamish prior 
to digestion. Because of the relatively thin sludge produced by the gravity thickeners when operated to co-
digest primary and secondary sludges, the 15-day HRT limit for the digesters will be reached before 2015. By 
improving the sludge thickening performance, which increases the thickened sludge concentrations, the 
corresponding HRT can be increased and the available existing digester capacity can be extended. This will 
allow the County to delay the construction of a third digester.  

The sludge thickening system will be upgraded by adding a GBT for WAS thickening and a thickened sludge 
blend tank, while retaining the existing gravity thickeners for primary sludge thickening. Only one GBT unit 
will be installed, but the new GBT building will be sized to house a total of two GBT units to provide room 
for future expansion. Septage will continue to be thickened in the gravity thickeners, while the thickened 
waste activated sludges from the other plants will be sent directly to the blend tank. 

9.3.1.4  Plant Water System Upgrade 

A portion of the disinfected secondary effluent is used as process water for the screenings compactor, scum 
sprays in the primary and secondary clarifiers, grit classifiers, centrifuge flushing and polymer usage, biofilter 
irrigation, and in the seal water and utility maintenance systems throughout the plant. In the existing system, 
process water pumping is provided by three pumps located in the existing utilidor. The existing pumps do not 
have adequate capacity for the future process water requirements. This project will include removal of those 
pumps and installation of three new pumps at the UV disinfection effluent channel. The existing process 
water piping network will be expanded to service the new facilities. The new process water system will be 
designed to optimize energy efficiency.  

9.3.1.5  Reclaimed Water Production 

At the CKWWTP, water reuse is currently limited to in-plant process uses. In order to produce reclaimed 
water for applications outside of the treatment plant, the liquid-stream treatment will need to be enhanced to 
meet specific criteria for Class A reclaimed water, plus additional criteria related to applications involving 
indirect groundwater recharge and stream flow augmentation. These criteria include limits on turbidity, TN, 
total coliform, BOD, and TSS. 

To produce Class A reclaimed water at the CKWWTP, a tertiary effluent filtration system will be installed to 
treat secondary effluent. Initially, the system will be sized to treat 3.5 mgd, the annual average plant flow. The 
system would consist of rapid sand filters, chemical coagulation equipment, and chlorination. During peak 



9-8 
 

flow events, secondary effluent exceeding 3.5 mgd will be disinfected in the existing UV system and 
discharged through the plant outfall.  

9.3.1.6  Aeration Basin Addition/Modifications 

The existing activated sludge secondary treatment system will be expanded and modified to provide the TN 
removal required for reclaimed water production. The target effluent TN level is typically 10 mg/L for 
groundwater recharge and stream flow augmentation. In order to achieve this level of nitrogen removal, two 
new aeration basins (basins 3 and 4) will be added initially, doubling the aeration basin capacity. A 
supplemental carbon addition system will also be added to achieve the required level of denitrification.  

Besides the two new basins and other modifications described above to achieve nitrogen removal, new DO 
sensors and air flow control valves will be installed in each basin to facilitate automatic DO control, which in 
conjunction with the new blowers described below will provide a more energy-efficient aeration system. The 
existing activated sludge system occasionally experiences excessive biological foaming that negatively impacts 
effluent quality. A classifying selector, consisting of a surface skimming system designed for foam and scum 
removal, will be installed. Other improvements include a new RAS mixing box, new WAS pumps, and new 
coarse-bubble diffusers in the aeration basin inlet and mixed liquor channels for channel air mixing.  

9.3.1.7  High-Efficiency Blowers 

The three existing aeration blowers used to supply air to the aeration basins in the activated sludge system are 
multi-stage centrifugal blowers installed in 1996 as part of the Contract I upgrade. Although the three existing 
blowers still function relatively well from a mechanical perspective, they operate with variable volume inlet 
valve control, which results in low efficiencies at reduced air flow rate operating scenarios. One new blower 
will be needed to meet the higher aeration requirements associated with year-round TN removal described 
above.  

This project will consist of replacing the three existing blowers with high-efficiency turbo blowers and adding 
a new additional high-efficiency turbo blower as the fourth blower. The new turbo blowers and control 
system will result in reduction in the energy requirements associated with the aeration air blowers.  

9.3.1.8  Aeration Diffuser Upgrade 

The existing aeration diffusers were installed in 1996. Over the years, the oxygen transfer efficiency has 
deteriorated significantly due to the fouled, aging membranes on the diffusers such that the system has at 
times not been able to maintain adequate DO concentrations in the aeration basins. The system back-
pressure requirement has also increased, exceeding the original design operating pressures for the aeration 
blowers. Because the existing air piping system still appears to be in good condition, it is recommended that 
the existing diffuser system be upgraded by replacing the membranes with new membranes, but retaining the 
existing diffuser grids and piping. With the new membranes, the plant will be able to maintain the DO 
concentration at higher overall oxygen transfer efficiencies and thus decrease energy requirements associated 
with the blowers.  

9.3.1.9  Digester Gas Cogeneration System 

Digester gas, generated in the plant’s anaerobic digesters, is a by-product of the biological processes taking 
place in the anaerobic digester. Most of the digester gas produced is methane, which has a high heating value 
and is a significant GHG. Currently, all of the biogas is burned and wasted through an existing flare, and fuel 
oil must be purchased to heat the tanks. 



9-9 
 

This project would furnish the plant with an engine-generator that would use digester gas as its fuel source. 
The engine-generator, which would be housed in a manufacturer’s enclosure, would generate electricity to 
either be used throughout the plant or supplied to the local electrical power grid. The waste heat from the 
engine-generator would be used to heat the digesters and the CKWWTP buildings. In this manner, the 
engine-generator would perform two functions (hence the term cogeneration): generate electricity from the 
digester gas and generate waste heat to be used to heat the digesters and the plant buildings. By using biogas 
to generate heat, process and space heating demands can be met by the engine-generator, potentially reducing 
or eliminating the need for expensive fuel oil. 

9.3.1.10  Project Costs for the 6-Year CIP 

Table 9-7 below summarizes the project costs for the 6-year CIP. 

 
Table 9-7. Summary of CKWWTP 6-Year CIP Improvement Project Costs  

Project Project costs (2010$) 

Primary sedimentation tanks $15,750,000 

Secondary clarifier 1,956,000 

Reclaimed water filters   14,725,000 

Aeration basin addition/modifications  13,806,000 

High-efficiency blowers 1,251,000 

Aeration diffuser upgrade 94,000 

Gravity belt thickener 7,637,000 

Digester gas cogeneration system 1,300,000 

Plant water system upgrade 186,000 

Total $56,706,000 

9.3.2 2019-2025 CKWWTP CIP 

The CIP for the remainder of the planning period from 2019 through 2025 includes the following 
recommended improvements at the CKWWTP: 
 new aeration basin addition 
 new secondary clarifier 
 expansion of reclaimed water filtration system 
 existing digester improvements 
 new administration building 
 laboratory expansion 
 new storage and maintenance building 

The following sections provide a brief description of each of these improvements.  



9-10 
 

9.3.2.1  Aeration Basin Addition 

Two more aeration basins, resulting in a total of six basins, will be required to provide year-round TN 
removal for water reclamation by around 2017. As described above, the new basins 5 and 6 will be 
constructed at the site of the existing primary sedimentation tanks.  

9.3.2.3  Secondary Clarifier 

One new secondary clarifier will be constructed to meet the peak hydraulic and solids loading requirements 
associated with the projected 2025 plant flows and loadings. The new clarifier will have the same diameter as 